



OFFICE OF THE DIRECTOR  
ACHARYA HARIHAR POST GRADUATE INSTITUTE OF CANCER  
(Formerly: Acharya Harihar Regional Cancer Centre)  
CUTTACK-753007 (Odisha)  
Tel.No: 0671-2304264, Fax No: 0671-2304683,  
Email: [ahrccdirector@gmail.com](mailto:ahrccdirector@gmail.com)

No. 1664 /AHPGIC, Cuttack  
TS-1/17-23

Date: 18-04-2023

TENDER CALL NOTICE

Sealed tenders in two-bid system are invited from intending manufacturers/distributors/stockiest/retailers for supply of medicines and medical consumables items in bulk quantity to the undersigned as per requirement of the hospital, which will be valid for a period of one year from the date of approval. The tenders should reach the office of the undersigned by 5 PM on 15.05.2023 through Registered Post/Speed Post only, which will be opened on 16.05.2022 at 1 PM in the office chamber of the Director, AHPGIC, Cuttack. Last date & time of receipt of pre-bid queries through mail ([ahrccdirector@gmail.com](mailto:ahrccdirector@gmail.com)/[ntstore.ahrcc.2019@gmail.com](mailto:ntstore.ahrcc.2019@gmail.com)) is fixed on 01.05.2023 by 2 PM. Queries submitted on the pre-bid date shall not be entertained under any circumstances. The date of pre-bid meeting has been fixed on 02.05.2023 at 1 PM.

DOCUMENTS TO BE SUBMITTED IN TECHNICAL BID

1. The tenderers shall submit the tender documents with technical bid in sealed cover superscribed as "technical bid (Cover-A)" and price bid in sealed cover superscribed as "price bid (Cover-B)," which will be kept inside single sealed cover superscribed as "Tender for Bulk Purchase of Medicines" on its top.
2. The tenderers have to submit the following documents along with the tender paper in Technical Bid (Cover-A):
  - a. Attested Xerox copy of up to date valid Drug License/Retention copy/Renewal copy.
  - b. Attested Xerox copy of up to date GST Return Certificate.
  - c. Attested Xerox copy of Pan Card.
  - d. Attested Xerox copy of GST Registration Certificate.
  - e. Account payee DD worth Rs. 2,00,000.00 towards cost of EMD in favour of Director, Acharya Harihar Regional Cancer Centre, Cuttack should be attached with the tender paper (Cover-A).
  - f. Certificate in respect of yearly turnover of preceding 3 (three) successive years, which should not be less than Rs. 1 crore per annum.
3. Rs. 2000.00 (non-refundable) in shape of DD in favour of Director, Acharya Harihar Regional Cancer Centre, Cuttack should be attached with the tender paper (Cover-A) towards cost of tender paper.
4. Valid purchase orders towards rate contract of medicines of not less than Rs. 50 lakhs total in the last financial year, i.e., during 2022-23 from any Govt. Hospital.

## TERMS & CONDITIONS

1. The tenderer should be a registered firm under GST.
2. The quoted rates should be exclusive of all taxes and HSN code should be mentioned against each quoted item.
3. The delivery should be at the Technical sub-store of this hospital in full and good condition.
4. Any conditional tender will not be accepted.
5. No advance payment will be made against execution of order. The required items are to be procured on credit basis against different orders, and payment will be made on submission of bills in triplicate to the undersigned. The authority will not be liable for any delay in payment in unavoidable circumstances like paucity of funds, etc.
6. The rates quoted shall be valid for a period of one year from the date of finalization of the tender.
7. Selection of items may be followed by selection of samples as per given specification whenever necessary.
8. The tenderers shall depute a technical person for demonstration of tender items with specification before the members of the selection committee wherever necessary.
9. Tenderers qualified after opening of the technical bid shall be called for opening of price bid of the tender, the date and time of which shall be intimated in due course.
10. No tender beyond the stipulated date & time will be accepted, and Tenders without EMD and tender paper cost will not be considered.
11. EMD of the successful bidder shall remain with the undersigned till expiry of valid period of the tender, and the EMD of unsuccessful tenderers will be returned after finalization of the tender process.
12. Original documents shall be produced for verification if asked for.
13. If any information/documents furnished by the tenderers with the tender paper are found to be misleading or incorrect at any stage, their tenders will be cancelled and the said tenderers shall be barred from taking part in any further tender process in subsequent years.
14. Either the tenderer or his/her authorized representative may remain present at the time of opening of the tenders. However, their absence shall not be a bar for opening of tenders.
15. Tender items are to be quoted in price per unit (per capsule/tablet/strip/vial).
16. Valid WHO GMP Certificate of the manufacturer of a particular drug must be enclosed while supplying/quoting the drugs.
17. Affidavit sworn before the Executive Magistrate must be submitted by the tenderer certifying the product/drug to be true and genuine and from original manufacturing company/firm.
18. Certificate regarding Annual turnover of 3 preceding years, which should be not less than Rs. 1 crore shall be submitted with the tender documents.
19. The selected tenderer shall not discontinue supply during the contract period under any circumstances. Otherwise, the EMD will be forfeited and legal action as deemed proper shall be initiated against the selected tenderer.

20. The validity of the tender will remain in force for a period of one year from the date of approval, and on satisfactory performance by the party, it may be extended for another one year at the sole discretion of the authority.
21. The qualified bidder shall sign a MOU/Agreement with the authority as per the said terms and conditions and anything more as decided by the authority may be included within the same.
22. The undersigned reserves the full right to accept in full or part or reject any or all the tenders without assigning any reason thereof.
23. The medicines supplied by the successful bidder should have a minimum of six months of expiry period from the date of supply. An undertaking in this regard in the bidder's letterhead must be submitted with the technical bid.

*Asarani*  
18/4/23  
Director

AHPGIC, Cuttack

## LIST OF DRUGS/MEDICINES

SI No.	Drug dosage and Specification	Strength	Packing Volume
1.	Inj. Etomidate	2mg/ml	10ml/Vial
2.	Halothane	30ml/Bottle (LRC in air tight container)	30ml/Bottle
3.	Isoflurane (100%)	250ml/Bottle	250ml/Bottle
4.	Inj. Propofol (1%)	10mg/ml	20ml/Vial
5.	Inj. Thiopentone Sodium	500ml/vial	500ml/Vial
6.	Inj. Bupivacaine	5mg/ml	20ml/Vial
7.	Inj. Bupivacaine (heavy)	Bupivacaine 5mg/ml + Dextrose 80mg/ml	4ml/Ampoule
8.	Inj. Levobupivacaine 0.5%	20mg/4ml	4ml/Ampoule
9.	Lidocaine hydrochloride gel 2%	30gm/tube	30gm/Tube
10.	Inj. Lignocaine HCL	Lignocaine HCL 21.3mg/ml + NACL 6mg	30ml/Vial
11.	Inj. Lignocaine HCL and adrenaline bitartrate	Lignocaine HCL 21.3mg/ml + adrenaline 0.005mg/ml	30ml/Vial
12.	Inj. Ropivacaine hydrochloride 0.2%	2mg/ml	20ml/Ampoule
13.	Inj. Glycopyrolate	0.2mg/ml	10ml/Ampoule
14.	Inj. Midazolam	1mg/ml	10ml/Vial
15.	Inj. Atracurium besylate	10mg/ml	25mg/2.5ml/Ampoule
16.	Inj. Ephedrine HCL	30mg/ml	1ml/Ampoule
17.	Inj. Neostigmine methylsulfate	0.5mg/1ml	1ml/Ampoule
18.	Inj. Neostigmine methylsulfate + glycopyrolate	Inj. Neostigmine methylsulfate 2.5mg + glycopyroiate 0.5mg/ml	5ml/Ampoule
19.	Inj. Rocuronium bromide	10mg/ml (with diluents in plastic container)	10ml/Vial
20.	Inj. Succinylcholine chloride	50mg/ml	10ml/Vial
21.	Inj. Vecuronium bromide	4mg/ml	2ml/Vial
22.	Inj. Diclofenac sodium aqueous base preparation	75mg/ml	1ml/Ampoule
23.	Inj. Paracetamol IV	1000mg/100ml	100ml/Bottle
24.	Inj. Dexamethasone sodium phosphate	4mg/ml (4.4mg of dexamethasone sodium phosphate is equivalent to 4mg of dexamethasone phosphate)	2ml/Vial
25.	Inj. Nordrenaline	1mg/ml	2ml/Ampoule
26.	Inj. Pheniramine maleate	22.75/ml	2ml/Ampoule
27.	Inj. Atropine sulfate	0.6mg/ml	1ml/Ampoule
28.	Inj. Phenytoin sodium	50mg/ml	2ml/Ampoule
29.	Inj. Amikacin sulfate	500mg/2ml equivalent of amikacin	2ml/Vial

30.	Inj. Amikacin sulfate	100mg	2ml/Vial
31.	Inj. Cefepime	1000mg/vial (with diluents in plastic container)	1000mg/Vial
32.	Inj. Cefoperazone & salbactam	1000mg cefoperazone + 500mg salbactam (with diluents in plastic container)	1.5gm/Vial
33.	Inj. Ceftriaxone	Equivalent to ceftriaxone 1g/vial (with 10ml diluents in plastic container)	1gm/Vial
34.	Inj. Ciprofloxacin IV	200mg/100ml (FFS plastic container)	100ml/Bottle
35.	Susp. Cotrimoxazole	Trimethoprim 40mg + sulphamethoxazole 200mg/5ml (Palatable with measuring cap and plastic container as per IP)	50ml/Bottle
36.	Inj. Gentamicin sulfate	Equivalent to gentamicin 40mg/ml	2ml/Vial
37.	Inj. Meropenem	1gm (with 10ml diluents in plastic container)	1gm/Vial
38.	Inj. Ofloxacin IV	200mg/100ml (FFS plastic container)	100ml/Bottle
39.	Inj. Piperacillin + Tazobactam	Piperacillin 4gm + Tazobactam 500mg/vial (with 10ml diluents in plastic container)	4.5gm/Vial
40.	Inj. Vancomycin	500mg/vial (with 10ml diluents in plastic container)	500mg/Vial
41.	Clotrimazole Lotion	1% w/v	10ml/Bottle
42.	Fluconazole infusion	200mg/100ml (Plastic/ glass container)	100ml/Bottle
43.	Inj. Metronidazole IV	500mg/100ml (FFS plastic container)	100ml/Bottle
44.	Inj. Artesunate	60mg/vial (with sodium bicarbonate 1ml + 5ml NACL)	60mg/Vial
45.	Inj. 5-fluorouracil	250mg/5ml	5ml/Ampoule
46.	Inj. 5-fluorouracil	500mg/5ml	10ml/Ampoule
47.	Inj. Actinomycin D	500mcg/vial	0.5mg/Vial
48.	Inj. Bleomycin	15 IU/vial (with diluents in plastic container)	15 IU/Vial
49.	Inj. Carboplatin	10mg/ml(150 mg)	15ml/Vial
50.	Inj. Carboplatin	10mg/ml(450 mg)	45ml/Vial
51.	Inj. Cisplatin	50mg/vial	50mg/Vial
52.	Inj. Cisplatin	10mg/vial	10mg/Vial
53.	Inj. Cyclophosphamide	1gm/vial	1gm/Vial
54.	Inj. Cyclophosphamide	200mg/vial	200mg/Vial
55.	Inj. Doxorubicin HCL	2mg/ml (10mg)	5ml/Vial

56.	Inj. Doxorubicin HCL	2mg/ml (50mg)	25ml/Vial
57.	Inj. Epirubicin	10mg/vial	10mg/Vial
58.	Inj. Epirubicin	50mg/vial	50mg/Vial
59.	Inj. Epirubicin	100mg/vial	100mg/Vial
60.	Inj. Gemcitabine	200mg/vial (with diluents in plastic container)	200mg/Vial
61.	Inj. Gemcitabine	1gm/vial (with diluents in plastic container)	1gm/Vial
62.	Inj. Ifosfamide	1gm/vial (with diluents in plastic container)	1gm/Vial
63.	Inj. L-asperginase (powder form)	10,000IU/vial (with diluents in plastic container)	10,000IU/Vial
64.	Inj. L-asperginase (powder form)	5,000IU/vial (with diluents in plastic container)	5,000IU/Vial
65.	Inj. Methotrexate LRC	25mg/ml	2ml/Vial
66.	Inj. Methotrexate LRC	100mg/ml	5ml/Vial
67.	Inj. Paclitaxel	260mg/Vial - with transfusion set (PVC and DEHP free Administration set, EVA administration set with 0.2 micro meter filter for drugs and solutions incompatible with PVC, Air - vented, sterile and non-pyrogenic fluid path, Gravity feed only and NS Glass Bottle of 500ml I.P.) with codon set	260mg/Vial
68.	Inj. Vinblastine	10mg/vial	10mg/Vial
69.	Inj. Vincristine sulfate	1mg/ml	1ml/Vial
70.	Inj. Vincristine sulfate	2mg/ml	1ml/Vial
71.	Inj. Enoxaparin	40mg	(40mg/0.4ml/ Ampoule/PFS)
72.	Inj. Heparin sodium	5,000IU/ml	5ml/Vial
73.	Inj. Iron sucrose	50mg/2.5ml	5ml/Ampoule
74.	Inj. Kenandione (vit. K)	1mg/0.5ml	0.5ml/Ampoule
75.	Inj. Furosemide	10mg/1ml	2ml/Ampoule
76.	Inj. Mannitol IV	20% w/v (FFS plastic container)	100ml/Bottle
77.	Inj. Labetalol	20mg/4ml	4ml/Ampoule
78.	Inj. Dopamine HCL	40mg/ml (intravenous infusion)	5ml/Ampoule
79.	Inj. Mephentermine sulfate	15mg/ml	1ml/Ampoule

80.	Clotrimazole mouth paint	1% w/v (Plastic container as per IP)	15ml/Bottle
81.	Clotrimazole cream	1% w/w	5gm/Tube
82.	Mupirocin ointment	2% w/w	5gm/Tube
83.	Povidone iodine solution	5% w/v (Plastic container as per IP)	500ml/Bottle
84.	Povidone iodine ointment	5% w/v (Plastic container as per IP)	15gm/Tube 500ml/Bottle
85.	Soln. Chlorohexidine gluconate + cetrimide + isopropyl alcohol		
86.	Susp./gel antacid	Magaldrate 400mg + simethicone 20mg/5ml (Palatable with measuring cap and plastic container as per IP)	100ml/Bottle
87.	Inj. Metoclopramide	10mg/2ml	2ml/Ampoule
88.	Inj. Ondansetron	2mg/ml	2ml/Ampoule
89.	Syp. Ondansetron	2mg/5ml (Palatable with measuring cap and plastic container as per IP)	30ml/Bottle
90.	ORS sachet for 1 liter (WHO formula)	20.5gm/sachet (sodium chloride 2.6gm, dextrose anhydrous 13.5gm or dextrose monohydrate 14.85gm, potassium chloride 1.5gm, sodium citrate 2.9gm)	20.5gm/Sachet
91.	ORS sachet for 200ml (WHO formula)	4.3gm/sachet (anhydrous dextrose IP 2.7gm NACL IP 0.52gm, Na Citrate 0.58gm, KCL 0.3gm, excipients QS: 0.2gm)	4.3gm/Sachet
92.	Inj. Pantoprazole	40mg/vial	40mg/Vial
93.	Syp. Promethazine	5mg/ml (Palatable with measuring cap and plastic container as per IP)	60ml/Bottle
94.	Inj. Promethazine HCL	25mg/ml	2ml/Ampoule
95.	Inj. Rabeprazole IV	20mg/vial (with diluents in plastic container)	20mg/Vial
96.	Inj. Ranitidine HCL	50mg/2ml	2ml/Ampoule
97.	Inj. Human soluble insulin	40IU/ml	10ml/Vial
98.	Saline nasal drop	0.65% (FFS/BFS plastic container)	10ml/Bottle
99.	Inj. Oxytocin	5IU/ml	1ml/Ampoule
100.	Inj. Diazepam	5mg/ml	2ml/Ampoule
101.	Inj. Haloperidol	5mg/ml	1ml/Ampoule

102.	Inj. Theophylline & etophylline	50.6mg + 169.4mg/2ml	2ml/Ampoule
103.	IV dextrose (25D)	25% w/v	100ml/Bottle
104.	IV dextrose and sodium chloride (DNS)	5% w/v dextrose, 0.9% w/v sodium chloride (FFS plastic container)	500ml/Bottle
105.	Inj. Calcium gluconate	10% w/v	10ml/Ampoule
106.	Oral solution of potassium chloride	15% w/v solution (with measuring cap, plastic container as per IP)	500ml/Bottle
107.	Inj. Potassium chloride	150mg/ml	10ml/Ampoule
108.	Hydroxy ethyl starch	6%	500ml/ (Bottle/Pouch)
109.	Sodium bicarbonate	7.5%	10ml/Ampoule
110.	IV sodium chloride	0.9% w/v (normal saline) (FFS plastic container)	500ml/Bottle
111.	Inj. Sodium chloride	3% w/v (normal saline) (FFS plastic container)	100ml/Bottle
112.	Inj. Methylcobalamine	1500mcg/amp	2ml/Ampoule
113.	Sterile water for injection	10ml/Bottle (plastic container as per IP) (FFS/BFS plastic container)	10ml/Bottle
114.	Inj. Degarelix	120mg	120mg/Vial
115.	Inj. Pemetrexed	500mg/vial	500mg/Vial
116.	Inj. Pemetrexed	100mg/vial	100mg/Vial
117.	Inj. Imipenem and Cilastatin	1gm	1gm/Vial
118.	Inj. Imipenem and Cilastatin	500mg	500mg/Vial
119.	Tab. Tramadol	50mg	50mg/Tab
120.	Inj. Chlorprocaine	30mg/ml	20ml/Vial
121.	Inj. Remifentanil	5mg	5mg/Vial
122.	Lidocaine + Prilocaine Cream 5%	30gm	30gm/Tube
123.	Lidocaine Spray	10%	50ml/Bottle
124.	Inj. Lignocaine Hydrochloride	21.3mg/ml + 6.0mg/ml NACL (for IV use) 30ml	30ml/Vial
125.	Inj. Aminophylline	25mg/ml	10ml/Vial
126.	Levosalbutamol	1.25mg/2.5ml	2.5ml/Respules
127.	Ipratropium (Respules)	0.31mg/ml	2.5ml/Respules
128.	Codeine Sulfate	60mg	60mg/Tab
129.	Furosemide	40mg	40mg/Tab
130.	Metronidazole + providone iodine + aloe powder ointment	15gm	15gm/Tube
131.	Budesonide inhalation	1mg/2ml	2ml/(Amp/Res)



132.	Hydrogen peroxide liquid mouth wash 20%	100ml	100ml/Bottle
133.	Saliva spray	(Calcium chloride 0.0146% + magnesium chloride 0.0052% + potassium 0.0342% + potassium chloride 0.120% + sodium Carboxymethylcellulose 1% + sodium chloride 0.0844% + sorbitol 3%) 50ml	100ml/Bottle
134.	Inj. Ketamine	50mg/ml (2ml)	2ml/Vial
135.	Inj. Ketamine	50mg/ml (5ml)	5ml/Vial
136.	Inj. Ketamine	50mg/ml (10ml)	10ml/Vial
137.	Buprinorphine	0.2mg	0.2mg/Tab
138.	Octenidine dihydrochloride	0.05%, 20gm	20gm/Tube
139.	Inj. Interferon - L - 2B	10 million IU	10M IU/Vial
140.	Dexamethasone	8mg	8mg/Tab
141.	Celecoxib	100mg	100mg/Tab
142.	Celecoxib	200mg	200mg/Tab
143.	Acyclovir	500mg	500mg/Tab
144.	Inj. Methylcobalamin	1500mcg	2ml/Ampoule
145.	Methylcobalamin	1500mcg	1500mcg/Tab
146.	Inj. Magnesium Sulfate	500mg/ml	2ml/Ampoule
147.	Inj. Haemocoagulase	1ml	1ml/Amp
148.	Hyoscine butylbromide	10mg	10mg/Tab
149.	Pregabalin + Etoricoxib	75mg + 60mg	(75+60)mg /Tab
150.	Inj. Cefepime	(with diluents in plastic container) 500mg	500mg/Vial
151.	Inj. Cefotaxime	(with diluents in plastic container) equivalent of Cefotaxime 250mg	250mg/Vial
152.	Inj. Potassium Chloride	7.5% (Potassium Chloride 1.97gm equivalent to 1gm to Potassium)	10ml/Ampoule
153.	Octenidine dihydrochloride Gel	10gm	10gm/Tube
154.	Benzoxonium Chloride + Lidocaine HCL	1mg + 1mg	2mg/Tab
155.	Benzoxonium Chloride + Lidocaine HCL	2.5mg + 2.5mg	5mg/Tab
156.	Benzoxonium Chloride + Lidocaine HCL Mouthwash	2.5mg + 2.5mg (120ml)	120ml/Bottle
157.	Inj. Lignocaine HCL and Dextrose (Heavy) 5%	2ml	2ml/Amp
158.	Ibuprofen	400mg	400mg/Tab

159.	Ibuprofen	200mg	200mg/Tab
160.	Mephenamic Acid	100mg (Dispersible Tab)	100mg/Tab
161.	Paracetamol Kid	125mg (Dispersible Tab)	125mg/Tab
162.	Codeine Phosphate	15mg	15mg/Tab
163.	Chlorpheniramine Maleate	4mg	4mg/Tab
164.	Inj. Cefoperazone and Salbactam	(250mg/vial + 250mg/vial) (with diluents in plastic container)	500mg/Vial
165.	Clotrimoxazole TMP	160mg + SMZ 800mg	(800+160mg)/Tab
166.	Clotrimoxazole TMP	80mg + SMZ 400mg	480mg/Tab
167.	Inj. Gentamicin Sulphate	10mg/ml, (2ml/vial)	2ml/Vial
168.	Inj. Gentamicin Sulphate	40mg/ml, (2ml/vial)	2ml/Vial
169.	Ofloxacin	100mg (Dispersible Tab)	100mg/Tab
170.	Metronidazole	200mg	200mg/Tab
171.	Tinidazole (Oral Susp)	Palatable with Measuring Cap and Plastic Container as per I.P 150mg/5ml	60ml/Bottle
172.	Chloroquin Phosphate	250mg (Coated) equivalent to 250mg Chloroquin	250mg/Tab
173.	Inj. Ethamsylate	125mg/ml	2ml/Amp
174.	Ethamsylate	250mg	250mg/Tab
175.	Ferrous Sulphate + Folic acid enteric coated, (Red Colour)	Equivalent to 100mg of elemental iron + folic acid 0.5mg (500mcg)	100mg/Tab
176.	Inj. Glyceril trinitrate	5mg/ml	1ml/Ampoule
177.	Inj. Verapamil	2.5mg/ml	2ml/Vial
178.	Aspirin	325mg	325mg/Tab
179.	Aspirin	75Mg	75mg/Tab
180.	Levothyroxin Sodium	50mg	50mg/Tab
181.	Levothyroxin Sodium	25mg	25mg/Tab
182.	Theophylline and Etophylline	23mg + 77mg	100mg/Tab
183.	Salbutamol + Ipratropium	2.5mg + 100mcg/dose	2.5ml/Respules
184.	Oral Solution of Potassium chloride	15% w/v solution (200ml) (With measuring cap, plastic container as per IP)	200ml/Bottle
185.	Azathioprine	(Aluminum foil / blister pack) 100mg	100mg/Tab
186.	Inj. Busulfan	60mg/10ml	10ml/Vial
187.	Tretinoin soft gel	(Transretionic acid derivative) 10mg	10mg/Cap

188.	Inj. Heplock	10 units/ml (2ml vial)	2ml/Vial
189.	Inj. Heplock	10 units/ml (10ml vial)	10ml/Vial
190.	Thalidomide U.S.P	200mg	200mg/Tab
191.	Feracrylam 1% Antiseptic Solution	100ml	100ml/Bottle
192.	Diclofenac	100mg (Suppositories)	100mg/ Soft Capsules
193.	Diclofenac	50mg (Suppositories)	50mg/ Soft Capsules
194.	Inj. Fluorouracil	25mg/ml	5ml/Amp
195.	Inj. Lignocaine HCL	1% w/v (Antiarrhythmic)	50ml/Vial
196.	Inj. Vitamin B Complex	(Therapeutic) each ml contains B1 = 10mg, B2 = 4mg, B6 = 4mg, B12 = 8mg nicotinamide = 40mg, D-Panthenol = 6mg	2ml/Amp
197.	Syp. Vitamin B Complex	(Palatable with measuring cap and plastic container as per IP) thiamine HCL IP 2mg, riboflavin sodium phosphate IP 2.54mg, prridoxine HCL IP 2mg, nicotinamide IP 20mg D- panthenol IP 6mg ascorbic acid IP 75mg/5ml	60ml/Bottle
198.	Potassium nitrate + sodium monofluoro phosphate (Tooth paste)	5% w/w + 0.7% w/w	75gm/Tube
199.	Nifedipine	5mg	5mg/Cap
200.	Paracetamol	80mg (Suppositories)	80mg/ Soft Capsules
201.	Inj. Fulvestrant	250mg/(5ml)	5ml/Vial
202.	Inj. Fulvestrant	500mg/(10ml)	10ml/Vial
203.	Inj. Sodium Nitroprusside	50mg/2ml	2ml/Vial
204.	Inj. Heparin	25,000IU	5ml/Vial
205.	Diclofenac	100mg (Suppositories)	100mg/ Soft Capsules
206.	Inj. Methylprednisolone	125mg (With diluents in plastic container)	125mg/Vial
207.	Glycopyrrolate	1mg	1mg/Tab
208.	Glycopyrrolate	2mg	2mg/Tab

209.	Inj. Clindamycin	600mg	4ml/Ampoule
210.	Paracetamol	650mg	650mg/Tab
211.	Inj. Solumedrol	40mg 1ml/vial (Each Act- 0 vial containg – Methylprednisolone sodium succinate equivalent to Methylprednisolone – 40mg Monobasic sodium phosphate monohydrate – 1.8mg Dibasic sodium phosphate Dried – 17.5mg sodium hydroxide USP –NF – q.s, Excipients – q.s)	1ml/Vial
212.	Inj. Methylprednisolone Acetate	80mg (80mg/2ml)	2ml/Vial
213.	Inj. Methylprednisolone	1gm (Each Act- 0 vial containg – Methylprednisolone sodium succinate equivalent to Methylprednisolone – 1gm Monobasic sodium phosphate, Dibasic sodium phosphate sodium hydroxide, water for inj. – q.s)	8ml/Vial
214.	Inj. Acetylcysteine	200mg/ml (2ml)	2ml/Ampoule
215.	Glycopyrrolate Nebulization	25mcg	1ml/Respules
216.	Inj. Fluconazole	200mg/100ml (Each 100ml contains fluconazole 200mg with sodium chloride – q.s)	100ml/Bottle
217.	Inj. Caspofungin Acetate	(Equivalent to Caspofungin 70mg, Excipients – q.s with Diluents)	70mg/Vial
218.	Inj. Caspofungin Acetate	(Equivalent to Caspofungin 50mg, Excipients – q.s with Diluents)	50mg/Vial
219.	Inj. Anidulafungin	(Anidulafungin 100mg, Tartaric Acid USP – NF (as buffer) 11.2mg, 10% w/v solution of sodium Hydroxide USP – NF q.s 10% v/v solution Hydrochloric Acid USP – NF (PH adjustment q.s), Excipients – q.s)	100mg/Vial
220.	Inj. Moxifloxacin	400mg/100ml (Each 100ml contains - moxifloxacin hydrochloridem IP	100ml/Bottle

		equivalent to moxifloxacin – 400mg, mannitol IP 5% w/v water for Inj. IP – q.s	
221.	Inj. Levofloxacin	500mg /100ml (5mg/ml)	100ml/Bottle
222.	Inj. Levofloxacin	750mg /30ml (25mg/ml)	30ml/Bottle
223.	Inj. N. Acetylcysteine	600mg	1ml/Ampoule
224.	Clindamycin	300mg/tab (Aluminium foil/ Blister pack)	300mg/Tab
225.	Betahistine	16mg/tab	16mg/Tab
226.	Inj. Mephentermine	30mg/ml	10ml/Vial
227.	Palbociclib	75mg	75mg/Cap
228.	Palbociclib	100mg	100mg/Cap
229.	Palbociclib	125mg	125mg/Cap
230.	Enzalutamide	40mg	40mg/(Tab/Cap)
231.	Enzalutamide	80mg	80mg/(Tab/Cap)
232.	Enzalutamide	160mg	160mg/(Tab/Cap)
233.	N. Acetylcysteine	600mg	600mg/Tab
234.	Inj. Romiplostim	250mcg	250mcg/Vial
235.	Inj. Ceftazidime + Avibactam	2gm + 0.5gm	2gm + 0.5gm/Vial
236.	Tab. Bisacodyl	5mg	5mg/ Tab
237.	Sodium sulfate + Potassium Sulfate + Magnesium Sulfate (Oral Bowel Preparation Solution)	17.5gm + 3.13gm + 1.6gm	2× 177ml / Bottle

*Aswani*  
13/4/2023  
Director  
AHPGIC, Cuttack

*Amber*